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Test Result(s):  
 

Test Part Description：
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Test Item(s) Limit Unit(s) MDL A2 

Dibutyl Phthalate(DBP) 1000 mg/kg 50 ND 

Diisobutyl Phthalate(DIBP) 1000 mg/kg 50 ND 
 

 

Notes: 
(1) The maximum permissible limit is quoted from RoHS Directive (EU) 2015/863. 
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ATTACHMENTS 
 

 
Elements Testing Flow Chart 

 
These samples were dissolved totally by pre-conditioning method according to below flow chart. 
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ATTACHMENTS 
Hexavalent Chromium (Cr(VI)) Testing Flow Chart 
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ATTACHMENTS 

 
PBBs/PBDEs Testing Flow Chart 
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ATTACHMENTS 
 

Halogen Testing Flow Chart 
 
 

 
 
  

 Sample cutting/preparation 
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Sample Photo: 

 

SHA23-0218917-0001.C002 

 

SGS authenticate the photo on original report only 
*** End of Report *** 
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